
SUPERVISORY CONTROL AND DATA ACQUISITION (SCADA) 
FEASIBILITY AND DESIGN MEMORANDUM AT THE 
MONPONSETT POND SYSTEM 
Sustainable Water Management Initiative Grant  
COMMBUYS Bid#: BD‐15‐1045‐BRP00‐BRP01‐00000001256 

Prepared for the: 

 
 
 
 
 
 
Massachusetts Department of 
Environmental Protection 
 
ATTENTION: JENNIFER D’URSO 
 
One Winter Street 
Boston, MA 02116 
(617) 654-6591 
Jen.durso@state.ma.us 

Prepared by:        In Partnership with: 

TOWN OF HALIFAX 
499 Plymouth Street 
Halifax, MA 02338 

Proposal Contact: 
Charles Seelig, Town Administrator 
Town of Halifax 
(781) 294-1316 
cseelig@town.halifax.ma.us 

MONPONSETT WATERSHED 
ASSOCIATION 
mailbox@monponsettwatershed.org 


[...]
Once all of the monitoring and control sites have been evaluated, detailed investigations including radio 
or cellular communication testing would occur to determine signal strength, reliability and best option 
for each Town.  Included in this task will be the review of web based and wireless control systems where 
online monitoring can be set up on wireless devises for increased convenience of operations.   We will 
look to develop a realistic and reliable wireless communication platform that can be monitored by Town 
Staff and approved personnel. 

The collection of  the above  information will provide  the consultants with  the required  information  to 
develop a feasible and financeable program to implement SCADA technology and control.  A draft report 
will be presented summarizing the findings of this task for consideration to all parties. 

Deliverable: Draft Report 
 
Task 3.  Final Report.   This  task will  develop a  final  report on  the  information gathered  in  Task 2  and 
other information.  Recommendation for modifications for control sites will be provided for final design 
documents.  These recommendations would include modifications to the Stump Brook Dam fish ladder 
and  sluice  gate  and  potential  modifications  to  the  dam  itself.    For  example,  a  new  spill  way  and 
automated  gate may  need  to  be  larger  than  the  existing  outlets  on  the  dam.    The  recommendation 
would identify size, location, installation method and SCADA compatible equipment for installation. 

An  operations  plan  would  be  developed  to  recommend  functional  water  levels  and  allow  for  flood 
waters to pass through Stump Brook, as nature intended, rather than artificially through the Jones River.  
This  plan  would  also  provide  the  BWS  with  optimal,  but  not  excessive,  water  levels  to  meet  their 
demand and minimize excess draw. 

Conceptual design methodologies and cost estimates will also be presented  for  final design plans and 
construction. 

Deliverable: Final report 
 
 
 



C.  MILESTONE SCHEDULE (GIVEN A DECEMBER 22, 2014 AWARD DATE).   

Task 1. Project Kick‐Off Meeting  and Preliminary Evaluation    1/9/15 – 2/10/15 

Task 2. Alternatives Evaluation and Draft Report       2/10/15 – 4/16/15   

Task 3. Final Report              4/16/15 – 6/30/15 

D.  PROPOSED PROJECT TEAM.   

! Contractor & Liaison – Town of Halifax and Charles Seelig, Town Administrator 
! Contractor’s Project Manager – Cathleen Drinan, Town of Halifax Board of Health Agent 
! Consulting Engineer – GHD, Inc., 1545 Iyannough Road, Hyannis, MA 02601 
! Consultant Project Manager – Marc Drainville, P.E., BCEE, LEED AP 
! Key Staff Members – Mr. Drainville will  be  supported by Dustin  Sedlack  and Lance Nelson of 

GHD,  Inc.    All  members  have  an  extensive  background  of  SCADA  related  projects  and  have 
worked on several major SCADA installations on Cape Cod and Southeastern MA. 

! Project Review Committee  – Shall  consist of  representatives  from the Monponsett and  Jones 
River Watershed  Associations,  City  of  Brockton Water  Department  and other municipal  staff.  
Participation from agencies such as MADER, DCR, Fish and Wildlife is encouraged as they have 
participated in previous relevant projects regarding the Jones River and Silver Lake 

E.  ESTIMATED EFFORT.   The proposed estimated  effort  for  this  project  is  $74,850.00.  Please  refer  to 
Table 1 below for a breakdown of man‐hours and related effort.  The Town of Halifax has appropriated 
$15,000 to serve as a 20% match for this project. 

The  following  in‐kind  services will  assist with  the  completion  of  his  proposal  and  add  to  the $15,000 
previously appropriated. 

The Halifax  health  agent will  dedicate 4  hours  per week  for  the  project  schedule  toward  sharing  the 
progress of the feasibility study, planning and attending related meetings and toward outreach efforts. 
Outreach  will  include  social  media,  meeting  attendance  (Monponsett  Watershed  Association  and 
Working Group Meetings) and public health columns in the local newspaper.  This equals 80 hours.  

At a value of $30/hour, this adds up to $2,400.00.  Combined with the appropriation of $15,000, this the 
total match amount for this assignment is $17,400, which is 23.2% of the proposed project budget. 

TABLE 1 – PRICING MATRIX 

Personnel  MD  DS  LN  Admin  Total Hrs.  Cost Rate  $195  $195  $155  $40 
Task 1  8  12  22  8  50  $7,630.00 
Task 2  24  80  132  24  260  $41,700.00 
Task 3  24  40  80  16  160  $25,520.00 
Total  52  124  218  48  470  $74,850.00 

 



 
 
 
 
 
 
 
 
 

ATTACHMENT A 
 

RESUMES 
  
 
 



Curriculum 

Vitae 

1 Marc R. Drainville, P.E., BCEE, LEED AP – Curriculum Vitae 
General 
9/28/10 

Marc R. Drainville, P.E., BCEE, LEED AP 
Wastewater Service Group Coordinator – GHD East Coast  
Senior Project Manager – Wastewater Processes 

 
 
 
Project Manager 
Town of Uxbridge, Massachusetts 
Wastewater Facilities Plan. Project included the 
planning for wastewater collection and treatment 
facilities for a design flow of 2.5 mgd.  Treatment 
limits include a TN of 8 mg/L and TP of 0.2 mg/L. 
 
Project Manager 

Town of Falmouth, Massachusetts 
Permit Negotiation Assistance. The Town has 
been given a monthly TN limit of 3 mg/L.  This 
project will evaluate the ability of the facility to 
achieve this level. 
 
Project Manager 

Town of Barnstable, Massachusetts 
Green Energy Projects. A three-part project that 
consisted of two 100 kW wind turbines, a 800 kW 
ground-mounted solar array, and various energy 
efficiency improvements to the Hyannis Water 
Pollution Control Plant.  Oversaw SCADA system 
modifications. 
 
Project Manager 

Town of Chatham, Massachusetts 
Evaluation and Design of a Solar Array. 
Evaluation and design of a roof-mounted solar 
array on a new Operations Building at the water 
pollution control facility. 
 

Project Manager 
Wastewater Treatment Facility Digester 

No. 1 | City of Norwich, Connecticut 
Study and Design Upgrade. Project manager for 
the evaluation, which reviewed available cover 
and mixing system technologies and resulted in 
the design of a bubble-gun mixing system and a 
flexible membrane cover. The project also 
included the evaluation of microturbine 
technologies and the subsequent design of a 
microturbine system. 
 
Project Manager 

Town of Chatham, Massachusetts 
Water Pollution Control Facility Design. Project 
Design of improvements to the 1.0 million gallons 
per day plant for a full facility upgrade. Project 
involved the implementation of recommendations 
from the wastewater facilities plan, and featured 
the installation of new oxidation ditches and 
denitrification filters designed to achieve average 
effluent total nitrogen of 3.0 mg/L.  Oversaw 
SCADA implementation. 
 
Project Manager 

Town of Oak Bluffs, Massachusetts 
Evaluation and Design of Total Organic Carbon 
Removal Facilities. Evaluation and design of a 
new effluent disposal facility (sand beds) and total 

 Qualified. M.S. (1994), Environmental Engineering, Cornell University 
B.S. (1991), Civil Engineering, Worcester Polytechnic Institute 
Connected. Registered Professional Engineer: MA, MD 
Board Certified Environmental Engineer (BCEE), American Academy of 
Environmental Engineers (water supply and wastewater, sustainability) 
LEED Accredited Professional 
Specialties. Mr. Drainville has over 19 years of experience in a variety of 
phases of environmental engineering with an emphasis on wastewater treatment. 
His specialties include nutrient removal and sludge and biosolids management.  



Curriculum 

Vitae 

2 Marc R. Drainville, P.E., BCEE, LEED AP – Curriculum Vitae 
General 
9/28/10 

organic carbon removal facilities.  Oversaw 
SCADA implementation. 
 
Project Manager 

Cecil County, Maryland  
Evaluation of Regional Biosolids Disposal Options. 
Evaluation of various Class A technologies to 
serve the County and many of its municipal 
wastewater treatment facilities. 
 
Project Manager 

Northeast River Advanced Wastewater 
Treatment Facility | Cecil County, 

Maryland 
Evaluation of Class A technologies to serve the 
facility. 
 
Project Manager 
Northeast River Advanced Wastewater 

Treatment Facility | Cecil County, 
Maryland 
Preliminary Design. Project manager for the 
upgrade to the facility sludge processing facilities, 
including new storage pumping and centrifuge 
facilities. 
 
Project Manager 
City of Nashua, New Hampshire 
Evaluation and Dewatering Systems Upgrade. 
Class A upgrade study of the 16 million gallons 
per day facility. The study consisted of a 
qualitative and quantitative analysis of dewatering 
and Class A biosolids technologies. 
 
 
Project Manager 
Massachusetts Department of 

Environmental Protection | 
Massachussetts 
Engineering Feasibility and Cost Analyses of 
Nitrogen Reduction from Selected Publicly Owned 
Treatment Works. The  study commissioned by 
the Department included 21 wastewater facilities 
in the Blackstone and Connecticut River 
watersheds evaluated the feasibility of reducing 
nitrogen levels to 8 to 10 mg/L and to 3 to 5 mg/L 
total nitrogen. 
 

 
Project Manager 

Town of Westport, Connecticut 
Water Pollution Control Facility Upgrade. Design 
of improvements to the 3.3 million gallon per day 
plant. Project involved the implementation of 
recommendations from the wastewater facilities 
plan, and featured the installation of new oxidation 
ditches designed to achieve an average effluent 
total nitrogen of 3.2 mg/L, two new 100-foot 
diameter secondary clarifiers, ultraviolet 
disinfection, return sludge pumps, flow distribution 
structures, a new plant water pumping and 
distribution system, a new headworks screen with 
screenings compactor, new grit equipment, and 
sludge handling facility improvements consisting 
of conversion of existing digesters into storage 
tanks and installation of a new gravity belt 
thickener. 
 
Project Manager 

City of Danbury, Connecticut 
Phosphorus Removal. Evaluation of low level 
phosphorus removal technologies. The study 
evaluated various treatment levels including 0.2 
mg/L, 0.6 mg/L, and 1 mg/L. 
 
Project Manager 

City of Danbury, Connecticut 
Study and Design of a Post-Anoxic Nitrogen 
Removal Process. The design featured fiberglass 
reinforced plastic baffle walls, a supplemental 
carbon system, and a methanol feed and aeration 
control system. 
 
Project Manager 

Upper Blackstone Water Pollution 
Abatement District | Millbury, 

Massachusetts 
Preliminary Treatment Facilities. Design of 
improvements to the 160 million gallons per day 
facility. Project involved the design of a new 80 
million gallon per day grit and screenings removal 
facility with influent screens, screenings 
compactors, grit tanks with chain and bucket grit 
removal systems, and aerated grit blowers. It also 
included the rehabilitation of the existing grit and 
screening facility with similar equipment as the 
new facility. All tanks and channels were covered 



Curriculum 

Vitae 

3 Marc R. Drainville, P.E., BCEE, LEED AP – Curriculum Vitae 
General 
9/28/10 

with low profile aluminum covers and the odorous 
air was sent to a new biofilter. 
 
Project Manager 

Town of Manchester, Connecticut  
Water Pollution Control Facility. Design of an 
ultraviolet disinfection system for the 8.1 million 
gallon per day plant. Project involved the 
implementation with recommendations from a 
previous study and featured a new ultraviolet 
disinfection system and liquid hypochlorite system. 
 
Project Manager 
Town of Elkton, Maryland 
Wastewater Treatment Facility. Design of the 
sludge processing component of the 3.8 million 
gallon per day facility. The project involved the 
design and implementation of converting existing 
primary clarifiers into aerated sludge holding tanks 
and a new Solids Processing and Chemical Feed 
Facility that included two belt filter presses, an 
indirect sludge dryer, a biofilter and a scrubber, 
chemical feed pumps and tanks, and a dry sludge 
conveying system and storage silo. 
 
Project Manager 
City of Winsted, Connecticut 
Tank Conversion. Conversion of existing aeration 
tanks to Bardenpho reactors. The upgraded 1.4 
million gallon per day facility will achieve an 
average annual total nitrogen of 5.3 mg/L and 
allow the plant to meet its effluent limits through 
the year 2014. 
 
Project Manager 
City of Winsted, Connecticut 
Wastewater Treatment Facility Cost-Effective 
Analysis. Evaluation of the facility to determine 
cost-effective nitrogen removal alternatives. The 
study investigated a wide range of alternatives 
and included a detailed cost estimate for the three 
most promising alternatives – payment of nitrogen 
credits, convert to Modified Ludzack-Ettinger, 
convert to Bardenpho. Additional nitrogen 
removal-related and other improvements were 
also included in the analysis. 
 
Project Manager 
Town of Hyannis, Massachusetts  

Water Pollution Control Facility Construction 
Phase Improvements. The upgrade consisted of a 
full rehabilitation of the pretreatment facility, 
various pump replacements, a new aeration 
system and a supervisory control and data 
acquisition system upgrade. 
 
Project Manager 

Town of Oak Bluffs, Massachusetts 
Clarifier Project. design and construction of an 
influent screen and primary clarifier project. 
 
Project Manager 
Town of Oak Bluffs, Massachusetts 
Water Treatment Plant Study. Evaluation of a new 
septage receiving and sludge processing facility. 
The study evaluated various technologies 
available for septage receiving, treatment, and 
sludge thickening and dewatering. 
 
Project Engineer 
Town of Westport, Connecticut 
Wastewater Facilities Plan. Preparation of the 
plan. The project identified the needs of the 
Town’s 2.85 million gallons per day water pollution 
control facility and provided recommendations for 
a facility upgrade to meet current and future 
effluent limits and to modernize the operation of 
the facility. 
 
Project Engineer 

Town of Fairfield, Connecticut 
Wastewater Facilities Plan. Preparation of the 
plan. The project identified the needs of the 
Town’s 10 million gallons per day water pollution 
control facility and provided recommendations for 
a facility upgrade to meet current and future 
effluent limits and to modernize the operation of 
the facility (last upgraded in 1972). 
 
Project Engineer 

Town of Darien, Connecticut 
Wastewater Facilities Plan and Infiltration and 
Inflow (I/I) Study. Preparation of the plan and 
study. The wastewater facilities plan identified the 
future needs of the Town’s wastewater collection 
system and the areas which will likely require 
sewer extensions in the near future. The I/I study 
identified the areas of Town with excessive I/I and 



Curriculum 

Vitae 

4 Marc R. Drainville, P.E., BCEE, LEED AP – Curriculum Vitae 
General 
9/28/10 

developed a recommended sewer rehabilitation 
plan based upon a cost-effective analysis of the 
cost of treatment and the cost of sewer 
rehabilitation. 
 
Project Engineer 
Upper Blackstone Water Pollution 

Abatement District Facility | Millbury, 
Massachusetts 
Wastewater Facilities Plan. The study evaluated 
the facility’s ability to handle wet weather flow 
while maintaining treatment and also proposed 
modifications for biological nutrient removal. 
Existing unit processes evaluated in the study 
included headworks (screens), grit removal, flow 
measurement, primary clarifiers, secondary 
clarifiers, return activated sludge pumping and 
disinfection. 
 
Project Engineer 

Annapolis Water Reclamation Facility | 
Anne Arundel County, Maryland 
Design and Expansion. Plant design and 
expansion from a 10 to a 13 million gallon per day 
facility. Project includes constructing new aeration 
tanks and reconfiguring the existing activated 
sludge basins into a Bardenpho process. Detailed 
design also includes new nitrate recycle pumps, 
submersible mixers, a new ferric chloride feed 